
71

INTRODUCTION

The growing demand for efficient wastewa-
ter treatment alternatives has generated around 
the globe interest in processes that could combat 
organic pollutants and nutrients under different 
conditions of treatment. Conventional biologi-
cal treatment processes such as activated sludge 
process, trickling filters and membrane bioreac-
tors have been the workhorses for many years in 
wastewater treatment. Nevertheless, numerous 
limitations impede their commercial exploitation 

at a large-scale including high energy consump-
tion, higher land demand, hydraulic instability and 
poor nutrient removal (Gupta et al., 2023; Regmi 
et al., 2011). These constraints have become more 
[...]
ally and ecologically complex with a diversity 
of metabolic activities during both nitrification, 
denitrification, phosphorus removal and biodeg-
radation of xenobiotic compounds; therefore, 
biofilm-based systems are uniquely versatile for 
use in municipal and industrial wastewater treat-
ment (Dereli et al., 2021). However, despite the 
extensive application of MBBR and IFAS tech-
nologies, there remains limited understanding of 
how carrier placement, redox zoning, hydraulic 
regimes and microbial community succession 
jointly influence biofilm stability and nutrient 
removal performance. This knowledge gap mo-
tivates the present work.

The uniqueness of the work is in the incor-
poration of a bio-carrier-based process train that 
combines both the synergistic effects of suspend-
ed and attached biological systems in a unified 
fashion. In contrast to conventional MBBR and 
IFAS systems, the new concept represents a well-
structured multi-stage reactor system, in which 
biomass carriers are specifically placed for anaer-
obic, anoxic and aerobic stages to engineer step-
wise carbon oxidation, nitrification, denitrifica-
tion and biological phosphorus removal (EBPR). 
The system conducts the nitrification, denitrifica-
tion and phosphorus removal simultaneously in 
compact construction with reduced operational 
energy demand. The system also comprises a 



73

Ecological Engineering & Environmental Technology 2026, 27(2), 71–88

technique for the selection and manipulation of 
bio-carrier materials on a physical, chemical and 
biological basis to enhance biofilm formation, 
microbial biodiversity and operational stability. 
This study links microbial ecology and process 
performance under different hydrodynamic con-
ditions, indicating a causative relationship be-
tween bio-carrier design, ecological adaptation, 
and treatment capacity. In addition, the proposed 
process explores the synergistic combination ef-
fects of suspended and biofilm microorganisms, 
which has been seldom reported in practice. Fur-
thermore, practical application of HBR in treat-
ing wastewater is emphasized and the novelty lies 
in addressing the practical issues of HRT, carrier 
fill ratio and aeration control. This research is ex-
pected to promote the advancement of biological 
process intensification in wastewater treatment 
towards enhancing global sustainability objec-
tives including energy saving, sludge minimiza-
tion, and small footprint for adoption into current 
treatment plants.

To strengthen the novelty, this study spe-
cifically contributes by providing a compara-
tive evaluation of two pilot-scale configurations, 
namely the three-stage aerobic system and the 
A2O process with carriers, by presenting detailed 
kinetics of surface and volumetric biofilm accu-
mulation in the range of 0.03 to 4.72 g m⁻² which 
is rarely quantified in hybrid systems, and by es-
tablishing a clear mechanistic linkage between 
hydrodynamic conditions, microbial succession 
patterns and the resulting nutrient removal per-
formance. The general objective of this work is 
to create an integrated bio-carrier process train 
for the simultaneous enhanced removal of bio-
chemical oxygen demand (BOD), chemical oxy-
gen demand (COD) and nutrients, which include 
nitrogen and phosphorous in municipal and in-
dustrial wastewaters. The objective of this study 
is to get an advanced multistage process configu-
ration in which the anaerobic, anoxic and aerobic 
zones are provided with bio-carriers to achieve 
the best degradation efficiency for pollutants by 
the cooperative microbial interaction among var-
ious microorganisms. Moreover, the study aims 
to investigate the optimal operational parameters 
such as hydraulic retention time (HRT), organic 
loading rate (OLR), and aeration conditions that 
significantly influence hydrodynamics perfor-
mance and operational stability of the bioreactor. 
Pilot-scale experiments and comparisons with 
conventional treatment technologies will be used 

to assess the treatment efficiency, energy require-
ments, and applicability of individual unit con-
figuration. Furthermore, the structural and func-
tional properties of biofilms formed on carriers 
shall be studied by light and electron microscopy 
and molecular biology methods in order to link 
microbial ecology with removal efficiencies. The 
findings will be a scientifically grounded and en-
gineering-relevant platform for the optimization 
of operation, and it will also identify a practical, 
sustainable yet economical process to transform 
conventional wastewater treatment facilities 
in view of increasingly stringent discharge de-
mands. This work contributes to advancing the 
utilization of integrated bio-carrier-based tech-
nology as a technologically advanced method 
toward sustainable and stable wastewater treat-
ment performance in practice.

MATERIALS AND METHODOLOGY

The experimental study was carried out at the 
Delhi Jal Board, sewage treatment plant (STP) 
45 MGD Phase Four, Delhi, India, where pilot-
scale systems were established. To provide a clear 
visual understanding of the study location, pilot-
scale treatment units, wastewater flow points, and 
analytical procedures adopted in this investiga-
tion, a comprehensive photographic overview is 
presented in Figure 1.

Although compact in appearance, the pilot 
reactors were equipped with multiple sampling 
ports and monitoring points, enabling continuous 
performance assessment under real STP operat-
ing conditions. These visual representations sup-
port the experimental design and sampling strat-
egy discussed below and establish a direct link 
between the field-scale pilot operation and the 
laboratory-based analytical measurements used 
for performance evaluation. Two parallel pilot-
scale biological treatment units with the same ca-
pacity were developed to study the start-up char-
acteristics and performance of bio-carrier-based 
BNR processes in a controlled field-laboratory 
hybrid environment. Each treatment train com-
prised three sequentially arranged bioreactors 
and a secondary clarifier. Reactor configuration 
was composed of the first and second reactors 
with internal dimensions 150 × 150 × 500 mm, 
the third reactor with internal dimensions 200 × 
200 × 500 mm, and the secondary clarifier with 
internal dimensions of 250 × 250 × 500 mm, 



74

Ecological Engineering & Environmental Technology 2026, 27(2), 71–88

designed to process a daily flow rate of approxi-
mately 100 liters of settled wastewater (refer Fig-
ure 2 and Figure 3). All tanks were constructed 
from stainless steel sheets to allow visual ob-
servation of biofilm growth, flow patterns, and 
aeration performance. Although the pilot reactors 
appear as compact stainless-steel units in Figure 
1, each reactor was equipped with multiple stra-
tegically placed sampling ports and monitoring 
points (influent, intermediate and effluent posi-
tions). These access points enabled systematic 
collection of operational data required for gen-
erating the detailed time-series profiles of COD, 
BOD, TSS and nutrient parameters presented in 
the Results section. Thus, the numerical results 
reported in this study are directly derived from 
continuous field-based sampling rather than from 
laboratory simulations. A simplified schematic 
of the internal arrangement and flow sequence 
is shown in Figure 1 and Figure 2. First settled 
sewage was pumped continuously through the 
system at a flow rate of approximately 100 L 
day⁻¹ via a peristaltic pump, giving an overall 

HRT of 6–8 hours for the treatment train com-
bined. Oxygen was supplied by medium-bubble 
diffusers located at the bottom of aerobic zones 
to allow homogenization and efficient oxygen 
transfer. The DO concentration was kept at 2.0 ± 
0.2 mg L⁻¹ and monitored by a portable DO me-
ter (Model HQ40d, HACH Corporation, USA). 
During operation, DO never dropped below the 
threshold value, signifying stable and sustained 
aerobic conditions.

Airflow was controlled with a manifold and 
rotameter assembly to ensure aeration inten-
sity was consistent in all reactors. All the reac-
tors were run at room temperature (25–30 °C). 
For hydraulic stabilization, two vertical baffles 
were installed: one at the inlet to dissipate in-
fluent flow energy and the other at the outlet 
to prevent short-circuiting and ensure uniform 
sedimentation within the secondary clarifier. 
Effluent and internal recirculation samples 
were withdrawn intermittently for performance 
evaluation to support mass balance assessments 
and system optimization.

Figure 1. Overview of the study location, pilot-scale wastewater treatment systems, and analytical workflow: 
(A) geographic location of the pilot-scale treatment facility in Delhi, India; (B) pilot-scale reactor units

showing compartmentalization, bio-carrier media placement, and wastewater flow pathways;
(C) wastewater at different operational stages (influent, aeration, and treated effluent);

(D) laboratory-based physicochemical and nutrient analysis of collected wastewater samples



75

Ecological Engineering & Environmental Technology 2026, 27(2), 71–88

Process configurations and operational 
strategy

Figure 3 shows the biological treatment sys-
tem (Setup-1), fabricated to examine the perfor-
mance of a multistage bio-carrier-assisted aera-
tion process for municipal sewage treatment. 
Influent comprising concentrated clarified water 
from a running STP system was passed through 
a three-staged continuous-flow reactor and then 
into a secondary settling tank. Each aeration 
compartment was filled with bio-carrier media 
at 30% to provide adequate area for microbial 
adhesion, biofilm formation and improved oxy-
gen diffusion. The mode of operation for Setup-1 
was based on the integrated suspended–attached 
growth modality within which free-floating ac-
tivated sludge and attached biofilm communi-
ties were symbiotically maintained. The aera-
tion tank series created plug-flow hydraulics, 

which provided controlled substrate degrada-
tion and turnover of the microbial community 
between Stages 1–3. The first reactor primarily 
treated high-strength organics through rapid 
heterotrophic oxidation, while the two subse-
quent reactors supported nitrification, stabili-
zation, and polishing of effluent. For biologi-
cal stability, about 50% of the clarified effluent 
from secondary sedimentation was internally 
recycled to the first aeration zone. This recircu-
lation enhanced hydraulic buffering, improved 
mixing and increased contact between substrate 
and biomass. The concentration of mixed liquor 
suspended solids (MLSS) in the aerobic reac-
tor was maintained at 2500–3000 mg/L, while 
return sludge line MLSS values were held at 
8000–10.000 mg/L, indicating good biomass 
thickening and recapture. Intermittent sludge 
wasting maintained an SRT of 10–14 days such 
that microbial growth and decay rates could be 

Figure 2. Pilot-scale reactor configuration and physical layout of the experimental wastewater treatment system 
used for Setup-1 (three-stage aerobic configuration) and Setup-2 (A2O process)



76

Ecological Engineering & Environmental Technology 2026, 27(2), 71–88

balanced without the development of excessive 
biomass, which might otherwise inhibit oxy-
gen transport. Figure 3 illustrates the detailed 
process flow configurations of both pilot-scale 
treatment systems, including Setup-1 (three-
stage aerobic configuration) and Setup-2 (an-
aerobic–anoxic–oxic process with bio-carrier 
media in the aerobic zone). The first unit is the 
anaerobic reactor (mixing only), where phos-
phorus release and organic matter hydrolysis 
take place under strictly anaerobic conditions 
using primary clarified influent from the exist-
ing STP plant. The flow then enters the anoxic 
reactor (mixing only) for denitrification, during 
which nitrates recycled from the aerobic reac-
tor are reduced to nitrogen gas. The anoxic zone 
effluent is fed into the aerobic reactor, which in 

the current installation contains 30% bio-carrier 
media (Media-M1) to promote biomass reten-
tion and nitrification through biofilm formation. 
Continuous oxygen is fed to maintain accept-
able DO levels for nitrifiers. The secondary 
clarifier removes separated biomass, producing 
the final treated effluent (refer Figure 2). The 
settled sludge is partially returned to the anaer-
obic reactor as return sludge to stabilize micro-
bial activity, while excess sludge is periodically 
wasted to maintain solids balance. Nitrates nec-
essary for efficient denitrification are also sup-
plied through an internal sludge recycle loop 
connecting the aerobic and anoxic reactors. All 
reactors operated with continuous DO and oxi-
dation-reduction potential (ORP) monitoring to 
establish distinct redox conditions across zones. 

Figure 3. Process flow configurations of the pilot-scale treatment systems: (a) Setup-1,
three-stage aerobic reactor with 30% bio-carrier filling; (b) Setup-2, anaerobic–anoxic–oxic (A2O) system

with bio-carrier media in the aerobic reactor



77

Ecological Engineering & Environmental Technology 2026, 27(2), 71–88

The operational variables, except for recycle 
ratio (R), MLSS, and SRT, were maintained as 
those in Setup-1. The influent was flowed con-
tinuously, while effluent samples were collected 
daily at steady state where less than 10% varia-
tion in BOD, COD, and nutrient removal levels 
was observed for seven successive days. Both 
pilot configurations (Setup-1 and Setup-2) were 
continuously operated for a total duration of 45 
days under flow-through conditions to evaluate 
start-up behaviour, biofilm formation character-
istics and treatment performance. The initial 10 
to 15 days corresponded to the acclimation and 
transition phase, during which microbial attach-
ment, EPS secretion and hydraulic stabilization 
gradually developed. Days 16–30 represented 
the active growth and maturation phase, marked 
by progressive increases in COD, BOD and TSS 
removal as well as biofilm accumulation on the 
carriers. Steady-state conditions were defined 
operationally when daily effluent COD, BOD 
and nutrient concentrations showed less than 
10% variation over seven consecutive days. All 
time-series plots presented in Figures 3–7 origi-
nate from measurements collected throughout 
this 45-day monitoring period, during which 
influent and effluent samples were analysed at 
prescribed intervals. This operational timeline 
establishes a direct and transparent link be-
tween reactor functioning, sampling events and 
the numerical results reported in the study.

Sampling and analytical procedures

Influent and effluent samples were taken 
daily in both the startup and steady-state peri-
ods to evaluate the efficiency of each bio-carrier 
system. The physico-chemical and nutrient pa-
rameters were determined according to the Stan-
dard Methods for the Examination of Water and 
Wastewater (APHA 2005; Yadav et al., 2022). 
The influent and effluent pH was measured us-
ing a calibrated digital pH meter. The concentra-
tion of DO within each reactor was monitored 
with a hand-held DO meter and adjusted as re-
quired in order to maintain consistent aerobic 
conditions. The BOD₅ value, which is indicative 
of the amount of biodegradable organic load in 
the wastewater, was measured by the standard 
five-day incubation at 20 °C using sealed BOD 
bottles. COD was determined by the closed-
reflux dichromate procedure, in which organic 
and inorganic matter is oxidized under acidic 

conditions, and the absorbance was measured 
at 600 nm. The concentration of total suspended 
solids (TSS) was determined gravimetrically by 
passing a known volume of wastewater through a 
pre-weighed glass microfiber filter, drying at 105 
°C to constant weight and expressing the result 
as the mass of dry solids retained. Ammonium-
nitrogen (NH₄⁺–N) was tested by Nessler’s meth-
od, in which ammonium reacts with Nessler’s 